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Estimation of Wear-Delaying Effect of Silicate-based Surface Penetrant
-Case Study with U-shaped Gutter in Long-term Service-
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Steps to estimate wear-delay effects
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Acceleration ratio of water jet abrasion test
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Comparison of test results with and without Penetrant
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Prediction of wear progression of specimens coated with
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